
Pa
rt

s 
C

at
al

og

Form No. 3443-933 Rev B

NuSurface 790
Model No. 46452—Serial No. 321000001 and Up

Register at www.Toro.com.
Original Instructions (EN) *3443-933* B 



Ordering Replacement Parts
To order replacement parts, please supply the part number,
the quantity, and the description of each part desired.

Understanding Reference Numbers
Each identified part in an illustration has a reference
number. The reference number for a part also appears in
the parts list, along with other information about the part.

This catalog uses two special reference number formats,
one to indicate parts in a service assembly and another to
indicate the quantity of a given part in an illustration.

Service Assembly Reference Numbers
Parts in service assemblies have reference numbers in the
form a:b. The a represents the reference number of the
entire service assembly and the b represents a sequential
number unique to each part within the service assembly.

For example, a wheel assembly might be identified by
reference number 6, the tire by 6:1, the valve by 6:2, and
the wheel by 6:3. When you order the assembly identified
by reference number 6, you receive all parts identified by
reference numbers 6:1,6:2, and 6:3. However, you may
also order any part individually. Reference numbers of this
type appear in illustration and in parts lists.
Reference Numbers Indicating Quantity
In an illustration, if a reference number indicates more than
one part, the reference number has the form nX y. The n
represents the quantity of the part, the X is the multiplication
symbol, and the y represents the reference number.
For example, in an illustration, the reference number 2X 37
means that two of the parts identified by reference number
37 are indicated.

2

 



Contents
Decal Assembly . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 4
PTO Cover Assembly . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 6
Front Roller Assembly . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 8
Rear Roller Assembly . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 10
Conveyor Assembly . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 12
Movable Conveyor Assembly. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 14
Fixed Conveyor Assembly . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 16
Drive Assembly. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 18
Rotor Assembly . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 20
Hybrid Rotor Assembly . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 22
Hydraulic Conveyor Assembly . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 24
Hydraulic Drive Assembly . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 26
Power Take Off Assembly . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 28
Scarifier Assembly . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 30

© 2022—The Toro® Company
8111 Lyndale Avenue South
Bloomington, MN 55420 3

Contact us at www.Toro.com.
Printed in the USA.
All Rights Reserved

 



Decal Assembly

3443-933B 4 01

 



Decal Assembly (continued)
Ref. Part Number Qty. Description
1 144-7905 2 Decal-Safety
2 144-7906 1 Decal-Cut Off Fingers
3 144-7911 1 Decal-Close Cover
4 144-8256 1 Decal PTO 350 540
5 136-3677 1 Decal-Nusurface 790
6 105-0698 1 Decal-Caution
7 133-8061 1 Decal-Warning
8 144-7910 5 Decal-Safety, Conveyor Belt

Ref. Part Number Qty. Description
9 144-8258 2 Decal-Ruler
10 119-6807 1 Decal-Warning
11 144-8128 1 Toolbox Complete
12 144-8129 2 Toolbox Contraplate
13 144-8130 2 Bolt M8 X 35 - ISO 4017
14 144-7944 2 Self Lock Nut M8 - ISO

10511

5 3443-933B

 



PTO Cover Assembly

3443-933B 6 02

 



PTO Cover Assembly (continued)
Ref. Part Number Qty. Description
1 144-7842 1 Rear Cover
2 144-7912 1 Material Divider
3 144-7913 1 Gate Rubber
4 144-7914 1 Clamp Strip
5 144-7915 1 Guide Plate
6 144-7916 1 Close Rubber
7 144-7917 1 Clamp Strip
8 144-7918 1 Safety Hook
9 144-7919 2 Rubber Stop
10 144-7920 2 Bolt M10 X 25 - ISO 4017
11 144-7939 19 Washer M10 - ISO 7089
12 144-7921 13 Spring Washer M10 - Din

127
13 144-7922 3 Washer M12 - ISO 7089
14 144-7705 1 Nut, Self Locking - M 12
15 144-7923 1 Bolt M8 X 50 - ISO 4014
16 144-7924 1 Bush Ø20Xø9X18
17 144-7925 2 Pivot Bush Ø20/Ø10.5 L=10
18 144-7926 1 Handle
19 144-7927 2 Bolt M8 X 25 - Din 912
20 144-7928 1 Gas Strut

L=485/Stroke=200 F=500
21 144-7929 12 Washer M8 - ISO 7089
22 144-7930 12 Spring Washer M8 - Din 127
23 144-7931 8 Bolt M8 X 16 - ISO 4017

Ref. Part Number Qty. Description
24 144-7932 1 PTO Cover
25 144-7852 1 Safety Cover
26 144-7851 1 Safety Cover Pulleys
27 144-7934 1 Safety Hook
28 144-7935 1 Rubber Stop
29 144-7936 1 Distance Bush Ø16/Ø10.5

L=13
30 144-7937 1 Distance Bush Ø15/Ø8.5

L=6
31 144-7938 1 Cover PTO Shaft
32 144-7768 4 Bolt M 10 X 30
33 144-7940 2 Self Lock Nut M6 - ISO

10511
34 144-7941 2 Bolt M6 X 35 - ISO 4017
35 144-7942 1 Bolt M10 X 40 - ISO 4014 -

10.9
36 144-7943 1 Bolt M8 X 40 - ISO 4017
37 144-7945 9 Bolt M8 X 20 - ISO 4017
38 144-7944 13 Self Lock Nut M8 - ISO

10511
39 144-7946 5 Large Washer M10 - Din

9021
40 144-7717 9 Nut, Self Locking - M 10
41 144-7947 15 Bolt M10 X 35 - ISO 4017

7 3443-933B

 



Front Roller Assembly

3443-933B 8 03

 



Front Roller Assembly (continued)
Ref. Part Number Qty. Description
1 144-7846 2 Strip Front Roller
2 144-7708 2 Bearing Ucfl 206
3 144-7948 1 Scraper Strip
4 144-7949 10 Bolt M8 X 30 - ISO 4017
5 144-7944 10 Self Lock Nut M8 - ISO

10511
6 144-7950 2 Bolt M12 X 30 - ISO 4017
7 144-7705 4 Nut, Self Locking - M 12
8 144-7952 2 Bolt M18X120 - ISO 4014 -

8.8
9 144-7922 2 Washer M12 - ISO 7089
10 144-7953 2 Large Washer M12 - Din

9021
11 144-7954 2 Tooth Washer M12
12 144-7955 2 Bolt M12 X 25 - ISO 4017
13 144-7957 4 Bolt M16 X 65 - ISO 4014 -

10.9
14 144-7958 2 Pivot Bush
15 144-7959 1 Scraper Back Left
16 144-7960 1 Scraper Back Right
17 144-7844 1 Scraper Ns790
18 144-7961 2 Grease Nipple M6 Din

71412A
19 144-7962 1 Roller Ns790

Ref. Part Number Qty. Description
20 144-7845 2 Support Bracket
21 144-7843 2 Jack Ns790
22 144-7963 2 Height Indicator Strip, L=

280
23 144-7964 2 Distance Block
24 144-7940 4 Self Lock Nut M6 - ISO

10511
25 144-7965 2 Bolt M6 X 80 - ISO 4014
26 144-7966 2 Distance Bush D25/D19

L=72
27 144-7967 2 Distance Bush Ø25/Ø18.5

L=110
28 144-7968 2 Distance Bush Ø35/Ø25.5

L=16
29 144-7969 2 Bush Ø12.5/Ø25 L=19.5
30 144-7722 2 Bolt M 12X45
31 144-7951 6 Nut, Self Lock M16 10.9 -

ISO 10511
32 144-7970 4 Self Lock Nut M18 - ISO

10511 - 10.9
33 144-7971 1 Bolt M16 X 55 - Din 7991
34 144-7956 6 Washer M16 - ISO 7089
35 144-7972 1 Bolt M16 X 55 - ISO 4017
36 144-7973 2 Bolt M18 X 140 - ISO 4014

9 3443-933B

 



Rear Roller Assembly

3443-933B 10 04

 



Rear Roller Assembly (continued)
Ref. Part Number Qty. Description
1 144-7708 2 Bearing Ucfl 206
2 144-7958 2 Pivot Bush
3 144-7950 2 Bolt M12 X 30 - ISO 4017
4 144-7705 2 Nut, Self Locking - M 12
5 144-7949 10 Bolt M8 X 30 - ISO 4017
6 144-7944 10 Self Lock Nut M8 - ISO

10511
7 144-7974 1 Hex Bolt 0.75"-16X5" Unf -

Ansi B18.2.1
8 144-7975 1 Hex Bolt 0.75"-16X4" Unf -

Ansi B18.2.1
9 144-7922 2 Washer M12 - ISO 7089
10 144-7961 2 Grease Nipple M6 Din

71412A
11 144-7953 2 Large Washer M12 - Din

9021
12 144-7954 2 Tooth Washer M12
13 144-7955 2 Bolt M12 X 25 - ISO 4017
14 144-7972 4 Bolt M16 X 55 - ISO 4017
15 144-7962 1 Roller Ns790
16 144-7948 1 Scraper Strip
17 144-7847 2 Strip Back Roller

Ref. Part Number Qty. Description
18 144-7959 1 Scraper Back Left
19 144-7960 1 Scraper Back Right
20 144-7976 1 Distance Bush Ø30/Ø19.5

L=34
21 144-7977 1 Distance Bush Ø30/Ø19.5

L=9
22 144-7848 2 Cover Plate
23 144-7844 1 Scraper Ns790
24 144-7849 2 Pivot Support
25 144-7978 2 Toplink Cat1 215-300MM
26 144-7979 2 Depth Adjustment Gauge
27 144-7980 2 Bolt M16 X 60 - ISO 4017
28 144-7951 6 Nut, Self Lock M16 10.9 -

ISO 10511
29 144-7981 4 Bolt M18 X 50 - ISO 4017
30 144-7982 2 Washer M18 - ISO 7089
31 144-7970 4 Self Lock Nut M18 - ISO

10511 - 10.9
32 144-7983 4 Sl Nut 3/4"-16 Unf
33 144-7984 2 Hex Bolt 3/4-16 L=3.5 Unf
34 144-7956 2 Washer M16 - ISO 7089

11 3443-933B

 



Conveyor Assembly

3443-933B 12 05

 



Conveyor Assembly (continued)
Ref. Part Number Qty. Description
1 144-7985 1 Reaction Bar
2 144-7850 1 Lever Transport Belt
3 144-7986 1 Special Bolt
4 144-7987 2 Inner Bush
5 144-7988 2 Bush Ø28/Ø20.2 L=14
6 144-7951 7 Nut, Self Lock M16 10.9 -

ISO 10511
7 144-7982 3 Washer M18 - ISO 7089
8 144-7970 9 Self Lock Nut M18 - ISO

10511 - 10.9
9 144-7989 4 Bolt M16 X 50 - ISO 4017

Ref. Part Number Qty. Description
10 144-7990 1 Bolt M16 X 45 - Din 7991
11 144-7991 5 Washer M20 - ISO 7089
12 144-7992 5 Self Lock Nut M20 Din 985

H=17
13 144-7993 2 Bolt M20 X 70 - ISO 4014
14 144-7994 1 Hfbolt 0.75-16X4.5X1.75-C
15 144-7995 1 Bolt M20 X 120 - ISO 4014
16 144-7996 1 Bolt M20 X 140 - ISO 4014
17 144-7997 1 Bolt M20 X 75 - ISO 4014
18 144-7983 1 Sl Nut 3/4"-16 Unf
19 144-7998 2 Bolt M16 X 45 - ISO 4017

13 3443-933B

 



Movable Conveyor Assembly

3443-933B 14 06

 



Movable Conveyor Assembly (continued)
Ref. Part Number Qty. Description
1 144-7999 2 Scraper Bracket
2 144-8000 2 Scraper Strip
3 144-7868 1 Driven Roller L=615
4 144-7869 1 Driver Roller L=615
5 144-8001 3 Threaded Rod M20 L=180
6 144-7866 1 Sidepanel Conveyor Left
7 144-8002 1 Scraper
8 144-7867 1 Side Panel Conveyor Right
9 144-7771 1 Coupling Rubber
10 144-7770 2 Coupling Half
11 144-8003 2 Set Screw M6 X 12 - Din

916
12 144-8004 1 Cover-Protection
13 144-8005 2 Distance Bush Ø32/Ø25.5

L=10
14 144-8006 1 Bearing Ucfl 205
15 144-8007 3 Bearing Phey25
16 144-7870 1 External Conveyor Frame
17 144-8008 2 Key 8X7X32 - Din 6885
18 144-8009 9 Nut M20 - Din 934
19 144-7929 16 Washer M8 - ISO 7089

Ref. Part Number Qty. Description
20 144-7930 4 Spring Washer M8 - Din 127
21 144-7931 4 Bolt M8 X 16 - ISO 4017
22 144-7951 3 Nut, Self Lock M16 10.9 -

ISO 10511
23 144-8010 1 Bolt M16 X 35 - ISO 4017
24 144-7998 2 Bolt M16 X 45 - ISO 4017
25 144-7922 1 Washer M12 - ISO 7089
26 144-8011 2 Bolt M12 X 45 - ISO 4017
27 144-7705 2 Nut, Self Locking - M 12
28 144-8012 1 Nut M16 - Din 934
29 144-7989 1 Bolt M16 X 50 - ISO 4017
30 144-7944 13 Self Lock Nut M8 - ISO

10511
31 144-8013 1 Washer-Large M8 - Din

9021
32 144-8014 13 Bolt M8 X 25 - ISO 4017
33 144-8015 3 Grease Nipple Rp 1/8

Straight
34 144-7961 1 Grease Nipple M6 Din

71412A
35 144-7775 1 Conveyor Belt

15 3443-933B

 



Fixed Conveyor Assembly

3443-933B 16 07

 



Fixed Conveyor Assembly (continued)
Ref. Part Number Qty. Description
1 144-7771 1 Coupling Rubber
2 144-7770 2 Coupling Half
3 144-8003 2 Set Screw M6 X 12 - Din

916
4 144-7860 1 Belt Roller
5 144-7859 1 Belt Roller
6 144-8015 2 Grease Nipple Rp 1/8

Straight
7 144-7961 2 Grease Nipple M6 Din

71412A
8 144-8005 1 Distance Bush Ø32/Ø25.5

L=10
9 144-8006 2 Bearing Ucfl 205
10 144-8007 2 Bearing Phey25
11 144-8016 1 Threaded Rod M20 L=150
12 144-8001 1 Threaded Rod M20 L=180
13 144-7999 1 Scraper Bracket
14 144-8017 1 Roller Scraper
15 144-8018 1 Roller Scraper
16 144-8019 1 Material Divider
17 144-7776 1 Conveyor Belt
18 144-8020 2 Bracket
19 144-8021 1 Triangular Scraper
20 144-7949 1 Bolt M8 X 30 - ISO 4017
21 144-7944 7 Self Lock Nut M8 - ISO

10511
22 144-8022 1 Strip 20X8 L=130
23 144-8011 2 Bolt M12 X 45 - ISO 4017
24 144-7705 5 Nut, Self Locking - M 12
25 144-8008 1 Key 8X7X32 - Din 6885

Ref. Part Number Qty. Description
26 144-8023 1 Key 8X7X30 - Din 6885
27 144-7929 4 Washer M8 - ISO 7089
28 144-7930 7 Spring Washer M8 - Din 127
29 144-7945 3 Bolt M8 X 20 - ISO 4017
30 144-8009 6 Nut M20 - Din 934
31 144-7951 8 Nut, Self Lock M16 10.9 -

ISO 10511
32 144-7998 2 Bolt M16 X 45 - ISO 4017
33 144-8024 1 Bolt M8 X 45 - ISO 4014
34 144-7939 2 Washer M10 - ISO 7089
35 144-7717 2 Nut, Self Locking - M 10
36 144-8025 2 Bolt M10 X 45 - ISO 4017
37 144-8013 4 Washer-Large M8 - Din

9021
38 144-8014 5 Bolt M8 X 25 - ISO 4017
39 144-8012 1 Nut M16 - Din 934
40 144-8026 1 Bolt M16 X 130 - ISO 4017
41 144-7980 4 Bolt M16 X 60 - ISO 4017
42 144-8027 2 Bolt M16 X 60 - Din 7991
43 144-7922 3 Washer M12 - ISO 7089
44 144-7955 3 Bolt M12 X 25 - ISO 4017
45 144-7861 1 Deflection Cover Belt
46 144-7865 1 Belt Cover
47 144-8028 1 Spanner Bracket
48 144-7862 1 Fixed Conveyor Frame
49 144-7863 1 Bearing Bracket
50 144-7864 1 Spacer Plate
51 144-8029 1 Scraper Bracket
52 144-8030 1 Spacer

17 3443-933B

 



Drive Assembly

3443-933B 18 08

 



Drive Assembly (continued)
Ref. Part Number Qty. Description
1 144-7991 4 Washer M20 - ISO 7089
2 144-8009 4 Nut M20 - Din 934
3 144-8031 2 Bolt M12 X 60 - ISO 4014
4 144-7705 2 Nut, Self Locking - M 12
5 144-8032 1 Pulley Spb 280-4 T3020
6 144-8033 1 Taperlock 3020, 60MM, F/W

Set Screws
7 144-8034 1 Pulley Spb 250-4 T3020
8 144-8035 1 Taperlock 3020, 50MM, F/W

Set Screws
9 144-8036 1 Inner Roll Pin
10 144-8037 1 Outer Roll Pin
11 144-8038 2 Cross And 4X Circlip Kit
12 144-8039 1 Inner Tube Yoke Type V-60
13 144-8040 1 Outer Tube Yoke Type V-60
14 144-8041 1 V60-Series Outer Tube

L=130
15 144-8042 1 V60-Series Inner Tube

L=175

Ref. Part Number Qty. Description
16 144-8043 2 Complete Collar Yoke Type

60
17 144-8044 2 Eye Bolt Spanner
18 144-7777 4 V Belt Xpb 1900
19 144-8045 2 Circlip D=110 - Din 472
20 144-8046 1 Key 14X9X50 Din 6885
21 144-8047 2 Bearing 6310-2Rs
22 144-7853 1 Bearing House Drive Shaft
23 144-8048 1 Drive Shaft
24 144-7854 1 Gearbox T-292B 1:1.86
25 144-8049 1 Copper Washer 3_8
26 144-8050 1 Breather 3/8" BSP
27 144-8051 1 Key 18X11X50 - Din 6885
28 144-7956 4 Washer M16 - ISO 7089
29 144-7951 4 Nut, Self Lock M16 10.9 -

ISO 10511
30 144-7989 4 Bolt M16 X 50 - ISO 4017
31 144-8052 4 Bolt M16 X 50 - Din 7991

19 3443-933B

 



Rotor Assembly

3443-933B 20 09

 



Rotor Assembly (continued)
Ref. Part Number Qty. Description
1 144-8053 2 Block-Bearing, Tcj60-N
2 144-7710 1 R Clip
3 144-8054 2 Pin 28X123
4 144-8055 1 Pin D.25
5 144-8015 1 Grease Nipple Rp 1/8

Straight
6 144-8056 1 Grease Nipple Connector
7 144-8057 2 Connector
8 144-8058 1 Grease Nipple Connector
9 144-8059 1 Grease Hose L=150
10 144-8060 1 Bulkhead Coupling
11 144-8061 1 Grease Nipple M8 Din

71412A
12 144-8062 1 Nut M14X1.5
13 144-7855 2 Side Cover Bearing
14 144-7856 2 Side Strip Cover Bearing

Ref. Part Number Qty. Description
15 144-8063 4 Bolt M8 X 40 - ISO 4014
16 144-7944 4 Self Lock Nut M8 - ISO

10511
17 144-7857 1 Main Frame Ns790
18 144-7858 1 Rotor Ns790
19 144-7766 76 Blade, Frase - 6 MM
19 144-7767 76 Blade, Frase - 8MM

(Optional)
20 144-7768 152 Bolt M 10 X 30
21 144-7717 152 Nut, Self Locking - M 10
22 144-8064 8 Bolt M18 X 55 - ISO 4014
23 144-8065 8 Spring Washer M18 - Din

127
24 144-8066 2 Linch Pin D10
25 144-8067 76 Scarify Blade 3MM
26 144-8068 38 Balance Strip

21 3443-933B

 



Hybrid Rotor Assembly

3443-933B 22 10

 



Hybrid Rotor Assembly (continued)
Ref. Part Number Qty. Description
1 144-7717 150 Nut, Self Locking - M 10
2 144-8069 150 Mh Bolt M10 X 30 ISO 8677
3 144-8070 1 Hybrid Rotor 2000 Toro
4 144-8071 150 Hybrid Blade 13MM
5 144-8051 1 Key 18X11X50 - Din 6885
6 144-8072 2 Side Cover Bearing Toro

Ref. Part Number Qty. Description
7 144-7856 2 Side Strip Cover Bearing
8 144-8063 4 Bolt M8 X 40 - ISO 4014
9 144-7944 4 Self Lock Nut M8 - ISO

10511
10 144-7907 1 Hybrid Rotor Complete With

Blades

23 3443-933B

 



Hydraulic Conveyor Assembly

3443-933B 24 11

 



Hydraulic Conveyor Assembly (continued)
Ref. Part Number Qty. Description
1 144-8049 6 Copper Washer 3_8
2 144-8073 2 Quick Connector Male 1/2"
3 144-8074 2 Copper Washer 1_2
4 144-8075 2 Nipple With Flow Reducer
5 144-8076 2 Threaded Bush
6 144-8077 2 Nipple BSP 1_4" X 3_8" 60

DEG
7 144-8078 2 Hose Nsk6 (1/4") Tl=2200

Pf6490 + Pn68

Ref. Part Number Qty. Description
8 144-8079 1 Hydraulic Cylinder 30/60

Stroke 691
9 144-8080 2 Hose Clamp Double 12MM
10 144-8081 1 Cover Plate Hose Clamp

2X10 - 2X12
11 144-8082 1 Bolt M6 X 50 - ISO 4014
12 144-7940 1 Self Lock Nut M6 - ISO

10511

25 3443-933B

 



Hydraulic Drive Assembly

3443-933B 26 12

 



Hydraulic Drive Assembly (continued)
Ref. Part Number Qty. Description
1 144-8083 1 Hose Nsk13 (1/2) Tl=2100

Pf138+pglo1322
2 144-8084 1 Hose Nsk13 (1/2)Tl=2100

Pf13890+pglo1322
3 144-8085 1 Hose Nsk13 (1/2) Tl=1050

Pf13845+pf138
4 144-8086 1 Sl Non-Return Valve 1/2",

10.0 Bar
5 144-8074 8 Copper Washer 1_2
6 144-8087 2 T-Connector Pm, Pipe

15-M22
7 144-8088 2 Nipple BSP 1_2" X Pipe 15

(M22)
8 144-8089 2 Hose Nsk13 (1/2") Tl=2000

Pglo1322 Pn138

Ref. Part Number Qty. Description
9 144-8073 2 Quick Connector Male 1/2"
10 144-8090 4 Pipe Clamp Single Ø30 GR4
11 144-8091 2 Deck Plate GR4
12 144-7940 4 Self Lock Nut M6 - ISO

10511
13 144-8092 4 Bolt M6 X 65 - ISO 4014
14 144-8093 1 Hydraulic Motor Omp 100
15 144-8094 4 Nipple BSP 1_2" X 1_2"

60DEG
16 144-8095 1 Hydraulic Motor Omp 80
17 144-8096 4 Hose Clamp Double 22MM
18 144-8097 2 Cover Plate Hose Clamp

2X22
19 144-8098 2 Bolt M8 X 60 - ISO 4014

27 3443-933B

 



Power Take Off Assembly

3443-933B 28 13

 



Power Take Off Assembly (continued)
Ref. Part Number Qty. Description
1 144-8099 2 Cross And 4X Circlip Kit
2 144-8100 1 Inner Tube Yoke
3 144-8101 1 Outer Tube Yoke
4 144-7908 1 T-Series Outer Tube
5 144-7909 1 T-Series Inner Tube
6 144-8104 1 Complete Collar Yoke
7 144-8105 1 Complete Yoke 1 3/8"z6

Ref. Part Number Qty. Description
8 144-8106 1 Complete Shield T80
9 144-8107 1 Roll Pin For Outer Tube
10 144-8108 1 Roll Pin Inner Tube
11 144-8339 1 Decal - PTO Inner
12 144-8338 1 Decal - PTO Outside
13 144-7774 1 PTO

29 3443-933B

 



Scarifier Assembly

3443-933B 30 14

 



Scarifier Assembly (continued)
Ref. Part Number Qty. Description
1 144-8068 38 Balance Strip
2 144-7717 152 Nut, Self Locking - M 10
3 144-8067 76 Scarify Blade 3MM

Ref. Part Number Qty. Description
4 144-7768 152 Bolt M 10 X 30
5 145-7556 1 Nusurface 790 Verti-Cut

Blade Kit

31 3443-933B

 



 




